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HIKING TEXTILE CO. , LTD 

 

 

7TH FLOOR,NO.27 WEST FENGSHOU ROAD WARP KNITTING ZONE HAINING, CHINA. 
 

 
 

The following sample(s) was/were submitted and identified on behalf of the client as: 
 

 

Sample Description : (A)PU (PU FABRIC) 
 

 
 

Buyer : Staffordtex 

 

 

Color : (A)blue 

 

 

Style No. : MED016U 

 

 

Fiber Content : (A)60%Polyester 40%PU 

 

 

End Use : (A)Mattress cover 
 

 

Order No. : 21-HK088F 

 

 

Manufacturer : HIKING TEXTILE CO. , LTD 

 

 

Country of Origin : China 

 

 

Country of Destination : Canada 

 

 
 

Sample Receiving Date : Feb 15, 2022 

 

 

Testing Period : Feb 15, 2022 - Mar 07, 2022 

 

     

 

Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the 
sample(s) tested, for further details, please refer to the following page(s). 

 

 
 

Test Performed : Selected test(s) as requested by applicant  
 

 
 

Conclusion A Remark 

Antifungal activity Test for textile See Results  
 

 

 

 

 

Signed for and on behalf of 
  

SGS-CSTC Standards Technical Services Co., Ltd. Hangzhou Branch 

  

          

        

        

          

jack-yl_zhang(Account Executive) 
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Test Result 
 

Antifungal Activity Test^ 

    
 Test Method : AATCC Test Method 30-2017 Antifungal activity, Assessment on Textile Materials: Mildew  
 and Rot Resistance of Textile Materials - Test III: Agar Plate: Aspergillus Niger 
A    
 Test organism(s) Concentration of Spore  Fungal growth level of  Fungal growth level of  
 (CFU/mL) treated sample on the  control  sample on the  
 test discs test discs 
 Aspergillus Niger ATCC 6275 1.0x10^6 No growth Macroscopic growth  
 (visible to the eye) 

 

 Notes : 
 Test period: 7 days 
 The control sample is sterilized filter paper, provided by SGS lab.  
 Test the label side. 

 

^This test was carried out by SGS Shanghai Laboratory 

 
 

Sample Photo 

 

 

 

 

The statement of conformity in this test report is only based on measured values by the laboratory and does not 
take their uncertainties into consideration. 

***End of Report*** 


		2022-03-07T19:28:07+0800
	Shenzhen
	SGS officially issued document




